12LTG & PARTS

4200G MANUAL
SERIES

4208G
Mig. No. 1691027

4210G
Mig. No. 1691541

4211G
Mig. No. 1691028

4212G
Mig. No. 1691269

Mig. No. 1691427

12LTG
Mig. No. 1691427

36" Mower
Mig. No. 1690838
Mfg. No. 1691419

Download from Www.Somanuals.com. All Manuals Search And Download.



Product dentHication:

When ordefing parts, keep your products sedal numbet and mamdaciurer’s number in mind. Varlations may seour in a part between
early & later mode! products, calsing the product sedial number fo be listed in the parts desaiption whenever these variations oocr,

Record your LD. numbars here for quick, future reference.
Product hifg. No. 5N
Attention:

Standard torques appesr in & chart at the end of the manuzl, while important indidduzl tarques are given on speciiic parts drawings.

Mower iig. Mo. &N

CRITICAL and MAJOR notations polnt aut important facts or instructions which refale to personal safely ard proper machine

operation. Any CRITICAL notation [W§ which may ap
tan creats a safety hazard, Any MAIDR notation

nates are incuded in parts drawings to assistin repalr and assembly of unit.

in this boek, pinpoints charactaristics which, if not prapedy followed,
which may appear in this book, marks characterstics which, if not properly
followed, may result in opersting failure, shertened product e, of greatly reduced quality of the unit. For your convenience, assembly

SIMPLICITY BRAND PRODUCTS

QLS - SPECIFICALLY BLENDED OF HiSH QUALITY BASE
OILS & ADDITIVES.

Speclal Worm Gear Qil: Required for protedtion of brass gears
and mating parts.
«Cold Weather Worm Gezr Ol for snowthrowers with waorm
gear drive. B Oz Bottle, Part #1744636, Case of 12-3 Oz
Botties, Part #1685406.

Multi-Purpose Hydraulle/Transmisslon €l for use in most
hydraulic apphcations, and hydrostatic transmissions. Specific
Simplicity applications; All hydrostatic fransmissions, all bevel gear
cases. Case of 12 Quarts, Part #16855156, 2-1/2 Gallon Con-
talner, Part #1695530.

SAE 5W.30 SF/CD Cold Waather Esglne Qll for use in aﬂ four
cycle and diess] engines &t 30° temp. and under. Case of 12
tjuarts, Part #16685576.

SAE 15W-40 SF'CD Engine Of for gas and diezel englnes, warm
weather, see englha manutasiurer recommendations. Case of 12
quarts, Part #1665554.

SAE 30W SG/CC Detergent Engloe Qif for use in four cycle lawn
and garden engines st cperaling temp. of 32° and ahove, Also
recommended for use In hydrostatic transmissions where 30W oil
s specified. Cane of 12 quarts, Part #1685859.
DEGREASER, DEGRIMER, PARTS CLEANER removes grease,
oit, dirt and grime without harming paint or decals,

TOUCH-UP PAINT keeps equipment in showroom condition,
Spray Cans | Quarts | Daubers-12 Per Cin.
For Products Built After BM1/89.

"Cecp Crange™ 1685612 | 1685618 Mied

13 0z Can 1685811 G Deep Or., 6 While
Casz 12 Cans 16885614 142 Oz, Bottles
"Gloss Black" T6RS64T | NfA

130z Can 1685829

Case 12 Cans 1685640

"White" 1685032 | See Above

12 0z Can 103049

Casea 12 Cans 1685178

Consuit decal on egisfpment far proper color.

1 Quart wiTrigger Spray 1685615
1 Gallon Bottle 1685821
Extension Speayer for
Gallon Botte 1685623
AVAILABLE ACCESSORIES:

DESIGNER SEAT COVERS are double stitched, easy care
vinyl. Keeps new seats new, makes wom seats look new,

Small Seat Caver w/Pocket, Part #1685540. Hts all Rear

Engine Riders, FC, RT Sedes Tractors,

Large Seat Cover w/Pocke!, Part #1885531, Fits all 12.5

& 16 LT arwl GT Series Tractors.

Saat Cover, Part £1885577. Fits all 18 & 20 GTH Tractors.
PNEUMATIC TIRE SEAL s&als all leaks including bead leaks

and punctures up to %16 inch diameters. Prevents flats for
tread life of tira. Avaitlable in following amowunts.

Cazn of 12 -11 0z Tubes 1685337
Case of 24 -11 Oz Tubes 1685525
S Gallon Padl 1685527

HCUR METER KIT, Fart #1655510.
GREASE GUN KIT has 12° flexible hose to get into tight

spots with ease. Kitcontains: gun and 1.9 Oz, fube of
grease, Part #1685510. For replacement tukbe, order

Part #103077.

CHROME “Mcon" Hubcaps

4" Rim
&' Aim
8" Aim
10" Rim
12" Aim

163114
156210
156211
lee7rez
154505

Extend Equipment Life - Use Only Genuine Simplicity Parts & Accessories
Available at Your Local Simplicily Dealer

Download from Www.Somanuals.com. All Manuals Search And Download.

C




Table of Contents

FRAME GROUP (Mfg. NO. 1691027, 16571028, T81269) < oevvv..coeeeeeeeeceeesrenssmessseenmssssssssassseeesons

Framea, Wrapper; Draw Bar; Footrest; Suppotts; Lift Handle;
FTCO Assy.; Up-Stops: Latch Assy.

FRAME GROUP {Mfg. No. 1691427, 1691541}....
Frame, Wrapper, Draw Bar; Fﬂatrest Suppons; Llﬂ: Hand]e
PFTQ Assy.. Up-Stops; Latch Assy.

*FRONT AXLE GROUP (Early Models Mfg. No. 1691027, 1681269, All Models 1691028) .o.-....cceeevevcveene

Brake Lever Assy.; Support Assy., fode Assy.; Spindles; Tie Rod; Greass Filtings

* FRONT AXLE GROUP {Later Models Mfg. 1691027, 1691265;
Early Models Mg, N, 1691427, 1891541} c...cu.oouueomsssersssssssanerssessssoemmssees s eeemmessecmse

Brake Lever Assy.; Support Assy.: Axle Assy Splndras ‘I’e Hﬂd Grease Frttrngs
*FRONT AXLE GROUP (Later Models Mfg. 1691427, 1691541}....

Brake Lever Assy.; Support Assy.: Axle Assy.; Spindles; Tie Fh::d Ereasa Frttmgs

STEERING & FRONT WHEEL GROUP (Mfg. No. 1831027) wvvanmersnssnnns
Steering Plate; Steering Wheel; Ball Joint Assy.; Dirag Link Assy.;
Whee! & Tire Assy.; Hub Caps

STEERING & FRONT WHEEL GROUP (Mfg. No. 1691028, 1691269, 1691427, 1691521) «.oovecevvveeerenens

Steering Plate; Steering Wheel; Ball Joint Assy.; Drag Link Assy.;
Whee! & Tire Assy.; Hub Caps

ENGINE GHOUP ..

Chioka Control; Englne Engme Pul[eyﬁ.ssy Mufﬁer Extensmn Ass:.r DlF Draln F‘lpe

REAR TIRES & DRIVE GROUP ..

Transmission Support; Y Bl Shﬁ’t Ftud Wheel &Tre Assy
BRAKE & CLUTCH ..

Cluteh Arm Assy., Idler Pul[eyr, Spnngs & Gutde@ Brake Rod & Gu:de Foot Pedal

ELECTRICAL GROUP {Mifg. No. 1891027}...

Igrition Switch; Wiring Hamess; Solenoid; Gircut Breaker; Battery: DS1 Interiock Module

ELECTRICAL GROUP (Mfg. No. 1691028 & 1691269) ...

Ignition Switch; Wiring Hamess; Salenoid:; Ciruit Breaker; Batten_.r, DS! Interiock Module

ELECTRICAL GROUP {Mfg, No. 1891427 & 1691541) ..

ignition Switch; Wiring Hamess; Salenold; Circuit Breaker‘ Eattery DSI rntariock Mndu[e

HCOD, GRILLE & DASH GROLUP ... . T b
Bash Board, Fuel Tank & Hoss, Gnlle Hucd & Slde Panels

SEAT & DECK GROUP (Mig. No. 1691027} ...onvvmsnsaenss
Seat; Springs; Hinges; Suppaorts; Deck

SEAT & DECK GROUP {Mfg. No. 1851028 & 1691269} ...cvvesrmerrsssnnaimsssen
Seal; Springs; Hinges; Suppuorts; Deck

SEAT & DECK GROUP (Mfg. No. 1681427, 1691541) .vesssisinnss
Seat; Springs; Hinges; Supports; Deck

36" MOWER, DECK & ARBOR GROUP (Mfy. No. 1690838, 16581418} .........
Pulley Assy.; Shields; Bearings; Deflector; Shafts; Baffle

36" CLUTCH & ROLLER SUPPORT GROUP (Mfg. 0. 1B9D838) ... resmnsrsssmssraresmsmssn s mssssimess

Brake Lever, Suppont & Rod Assy.; Quadrant Assy.

38" CLUTCH & ROLLER SUPPORT GROUP {MIg. NO. 1681819) uuvuovesomsssecssessasassssmssssssssssanssssssssnsssaes

Brake Lever; Support & Rod Assy.; Quadrant Assy,
36" ROLLER & MISC. GROUP...

N Bl Lit G Gontrol LEV,E[ Figd |_|ﬂ Hmj GIEWS

PEERLESS TRANSAXLE MODEI BOT-019..

DECAL GROUP (Mfg. No., 1651027, 1691028, 1691259, 1691541, 1690838 &

Early Models of Mfg. No. 1691427, 1691419,,,
DECAL GHOUP {Later Madels Mfg, No. 1681427, 1691 419]

.10

12

w16

I

B B

o
&

48 B 8 B B 3 ¥ OB B OB OB

TORQUE SPECIFICATIONS Inslde Back Cover

*Early/Later Models are determined by identifying descriptions on parts list pages.
1

Download from Www.Somanuals.com. All Manuals Search And Download.



Eimpffnﬂy Frame Group

A-""ERE

plated for
grourding.

e

42 27 28

Bolt (Ref. Mo, 263 in this
location assembled with

head 1o Inside.

22
- 621

Mount suppart ([Ael. Ko by
23] uslng front hole. -
B—a
1L -
%36
NOTE: Use slandard hardware 14 35

torque spec. chart unless
otherwise noted.

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1691027, 1691028, 1691269

Frame Groug

Simplicily

g

Description

Ref, Part
Ne, MNe.
1 1654707
2 1924856
3 16795930
4 1655591
) 1921290
] 1916365
i 1916850
g 1821285
a 172038
10 1685412
11 80171
12 1921877
13 122186
14 1583594
15 166897
16 16739117
7 1656754
18 1856755
19 1821888
20 1854783
21 1816864
a2 1916622
23 1673910
24 176234
25 1674141
26 1821332
27 18173586
28 1817372
239 1664847
20 1655076
H 1664034
32 1819381
23 1665803
24 1672118
as 1665872
26 1921319
a7 1230595
28 16567931
29 1674420
44 16724075
41 1931333
42 1918326
43 1925003
44 1923325
45 1927429
4G 1935048
47 1927557
43 1920427
49 916885
50 818850

mmm_»mmm.hml\:m_n_L_uh}_l._l._|._|._|.r\:mmg_um_n_u.h.h._LM_L_L_t_Lm_L_L_L_L_Lm.p.hm_L_Lm_L
[r] o

BRACE, Seat

SCREW, Taptlte, 5/16-18 x 1/2
SUFPORT, Axle Wrapper

BAR, Draw

CAPSCREW, Hex, 3/8-16 x 1
LOCKWASHER, 3/8

MLIT, Hax, 3/8-16

CAPSCREW, Hex, 3/8-16 x 3/4
GRIP, Handia

HAMDLE, LifL

WAESHER

CAPSCREW, Hex, 5/16-18 x 1-1/4
CLAMP

RIMNG, Retaining

PLATE, Adaptar

SPRING, Extension

BAR, Support

ARM. Support

CAPSCREW, Hex, 1/4-20 x 5/8
SUPPORT, Clutch
LOCKWASHER, 1/4

MUT, Hex, 1/4-20

LEVER ASSY., Glutch, PTO
GRIP, Handla

FOOTREST

CAPSCREW, Hex, 5/16-18 x 2/4
LOCKWASHER, 5718 [(Qty. 18 on 8 HPF)
MUT, Hex, 5/16-18 [Gty. 18 on 8 HF)
SCREW, Taptite, 5M16-18 x 3/4
BRACE, Axle Support
SUPPQRT, Axle

WASHER, Flain, 11/32-1 x 10 Ga.
SUPPORT

STOF, Belt

STOF, Belt

WaASHER, 1/4

CAPSCREW, Hex Hd,, 5/16-18x 1
SUPPORT

FRAME

LATCH ASSY.

CARRIAGE BOLT, 5/16-18 x 3/4
WaSHER, Plain, 5/16

SCREW, Taptite, 1/4-20 x 1/2
CAPSCREW, Hex, 5/16-18 x 7/8
SCHEW, Taptile, 1/4-20 x 5/8
LOCKNUT, Hex, Flange, 5/16-18
LOCKNUT, Flange Whiz, 5/16-18
LOCKWASHER, 3/8
LOCKWASHER, 3/8, Zinc Pltd.
NUT, 378, Zinc Pltd,

Download from Www.Somanuals.com. All Manuals Search And Download.



Si"mpfi'nffy Frame Group

A" 1B

Early Modals

@ne plated

fer grounding

(fratne gratnded
~  models only),

L el

?

S e o ————

Mount support (Ral. Na.
339) weing lronl bole,

NOTE: Use standard hardwarm
orgque spec. charl unlass
otharwlse noted.

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1631427, 1691541

Simplicily

Frarie Groug

Ref. Fart
Na. Mo, {aty BDeseription

1 1654707 1 DRACE, Seat

2 1924856 G SCREW, Tapliie, 5/16-18x 1/2

) 17262y 1 SUPPORT, Axla Wrapper

& 1650591 1 BAR, Draw

o 1921210 G CAPSCREW, Hex, 2/8-16x1

- 19168965 8 LOCKWASHER, 3/8

T 19185950 1Q MUT, Hex, 3/8-15

B 21965 ) CAPSCREW, Hex, 3815 x 34

9 172038 2 KMNOB, Handte
10 1685412 1 HAMDLE, Lift
11 220171 1 WASHER
12 o204EY 1 LOCKWASHER, Ext. Tooth, 2/8, Zing Pitd.
13 1701314 1 SPRING, Tarsion
14 198358 2 RING, Retaining
15 1700670 1 BRACKET, Seat Latch
16 1673911 1 SPRING, Extension
17 1656754 1 BAR, Support
18 1656755 1 ARM, Support
19 18921059 3 CARSCREW, Hex, 1/4-20 x 5/8
20 1654783 1 SUPPORT, Clutch
21 1701268 1 R0, Latch
=2 1816622 3 NUT, Hax, 1/4-20
23 1702452 1 HAMNCLE ASSY., FTO Cliteh
23 1678388 2 CLIF
23 18759938 2 FOOTREST
26 1821352 14 CAPSCREW, Hax, 5M&-i18x 24
27 1917356 13 LOCKWASHER, 516
25 15917372 14 HUT, Hex, Full, 516-18 {Qty. 18 on 8 HF)
29 1664847 & SCREW, Taplite, 5/16-18x 3/4
30 1655076 2 BRACE, Axe Support
| 1654034 1 SUPPORT, Axie
a3z 1819381 1 WASHER, Plain, 11/22-1 ¥ 10 Ga.
33 1665803 1 SUFPORT
b | 1672118 1 STCOP, Belt
ag 1665812 1 STOP, Belt
a5 18915326 2 WASHER, 11/32
a7 1930555 1 CAPSCREW, Hex Hd., Flange, S5ME-18 x 1-1/4
32 16567851 1 SUPPORT
33 1702626 1 FRAME
40 15926003 2 SCREW, Taptita, 1/4-20x 1/2
41 1923325 2 CAPSCREW, Hex, SME-i2x 7/8
42 1927557 3 LOCKMNUT, Hax, Flange Whiz, 5f16-18
43 18921319 1 WASHER
L) 1704505 1 BUSHIMG
43 1703805 1 KLIPRIMNG, 1/2

5

Download from Www.Somanuals.com. All Manuals Search And Download.



Sfmplfﬂffy Front Axle Group (Earfy Madels)

A-4T

Ref. Mo, 9 includes
Ref. Mos. 7, 5, 14
16 & 17.

Used gn B HP anly
(early models).

24

q&l} & 8
Lubea spingle thru fitting%

with grease (2 places),

Torgue 10 15-25 ft. |bs.

MOTE; Lse standard hardwara
torgue spec. chart unless
olherwise noted.

B

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1651027, 1691269 (Early Models); 1691028 (Al Modals)

Simplicity

Front Axle Group
Hed. Part
HNo. Ho. Oty. Deasgcription
1 16GE8G64 1 LEVER ASSY., Brake
2 1684847 5 SCREW, Taptite, 516-18 x 3/4
3 1 SUPPORT ASSY., Axle, Rear (See Ref. No. 4)
4 1685801 1 SUPPORT ASSY., Rear {Inel. Ref. No. 5
8 16863114 i BUSHING
5 927794 2 E-RING, Ext., 3f4
7 176440 4 BUSHING
&8 1 AXLE SUB ASEY. (Ses Ref No. §)
g 1685228 1 AXLE ASSY., Front
(incl. Ref. Mos. 7, 8, 14, 16 & 17)
10 8521133 2 FITTING, Lube, Drive Type
11 1960114 2 WASHER
12 166507 1 SPINDLE ASEY., R.H. (& HF)
1673325 1 SPINDLE ASSY., R.H. (11 &12 HF)
13 1668827 2 LOCKNUT, Hex, 3/8-24
14 1921525 i CAPSCREW, Hex, 1/2-13 x 1-3/4 (Gr. 8)
15 1926182 3 WASHER, 915
16 1871250 1 SPACER
17 1930648 1 LOCKNUT, Hex, 1/2-13
18 M 1BBT24T 1 TIE ROD ASSY.
19 1665080 1 SPINDLE ASSY., LH. (B HF)
1673324 1 SPINDLE ASSY., LH. {11 & 12 HF)}
20 1960020 1 WASHER, 5&
21 1917372 1 HUT, Hex, 51818
22 12173586 1 LOCKWASHER, 5f1&
23 1919326 2 WASHER, 516 (Oty. 1 on 11 HP
24 1668147 1 GUIDE, Drag Link
25 1921333 1 CAPSCREW, Hex Hd., 5116-18x1
*
If tle red locks If tla rod looks

Nike thla, use pages
6 & T 10 arder parts,

like {his, use pages
4 & % to order parts.

Early Models Later Models

1631027, 1691269 1691027 &
All Models 1691269
1651028

7

Download from Www.Somanuals.com. All Manuals Search And Download.




SFmpﬁ'l:ﬂy Front Axte Group fLater Models)

A-1T1513

Acf. Mo 3 includes
Hef. MNos, 7, &

23

\M%
Lube spindle 1hru filtings

with grease (2 places).

Torgue tu -""".T.’

45.52 ft_ 1hs. |l

NCITE: Lsa standard hardware
lorgque spec. chart unless
otherwise noted,

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. Mo, 1621027, 1691269 {*Later Models); 1691427, 1691541 (“Early Models)

Fromt Axfe Group SI-JIIFI.I'EI'I”

Ref. Part
No. Ne. Oty Beacriptlon
1 1865884 1 LEVER ASSY., Braks
! 1664847 5 SCREW, Taptite, 5M16-18x3/4
3 1 SUPPOHRT ASSY., Avde, Rear (See Rel, No. 4)
4 1665601 1 SUPPORT ASSY ., Rear (Incl. Raf No, 5
5 16863114 1 BUSHING
& 1611710 2 KLIFRING, Ext., 3/4
7 176440 e BLSHING
8 1 AXLE SUB ASSY. (See Ref No. §)
g 1611708 1 AXLE ASSY., Front
fincl. Ref. Mos. 7 & 8)
10 921133 2 FITTING, Lube, Drive Types
11 1860114 2 WASHER
12 TEFFI3 1 SPINDLE ASSY., BLH. (B & 10 HF)
1611703 1 SPINDLE ASSY., ALH. {12 HF
13 1830651 2 LOCKNUT, Hex, 3/3-18
14 1921525 1 CAPSCREW, Heng, 1/2-13 % 1-3/4 (Gr. 8)
15 19261892 3 WASHER, 3/16
16 1671260 i SPACER
17 1830848 i LOCKNUT, Hex, 1/2-12
18 *1611#5 1 TIE ROD ASSY,
19 **g77133 1 SPINDLE ASSY,, LH. (B & 10HP)}
1511702 1 SPINDLE ASSY., LH. (12HF)
20 1960020 1 WASHER, 58
21 1817372 1 WUT, Hax, 51218
22 1824940 2 WASHER, 3/8
23 18326 2 WASHER, 516 {Qly. 1 on 12HF
24 1EEB14T 1 GUIDE, Drag Link
25 1921333 1 CAPSCHEW, Hex Hel,, 5M&-18x 1
26 1811705 2 SPACER
27 1921210 2 CAPSCHEW, 3/8-16 x 1
238 ™ 1668037 1 LOCKNUT, Center 3/8-24
* If 1ie rod looks If tie rod looks

llke this, use pages
8 & 7 1o order parts.

like this, use pages
B & & to order parts.

Early Models Later Modals
1691027 & 1691027 & 1691264
1691269 All Models

1691427 & 1691541

"™ NOTE: Early medal LH. spindle asays. of Mig, Mo, 1691427 & 1691541 [Ref. No. 18], have a
-38" True hole and use a 3/8"-24 Locknut {Ref. No. 28) to accommodate earlier style drag
link ball joint {Ref. No. 28 pagas 14, 15).

9

Download from Www.Somanuals.com. All Manuals Search And Download.



Bimplicity

Frant Axle Group

A= 1543

Rel, Na. @ includes
Rel. Nos. 7, 8.

Torque to ,.--"'T"

i hru Hilti
45-52 1. Ibs. 1| Lube spindle thru fillings

Wwith grease {2 placcs}.

515 Trae.

NOTE: Use standard hardware
torque spec. chart unless
glherse notad.

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1691427, 1621541 {*Later Models)

Front Axte Group SFMFIfcily

Rel. Pert
Ma, Mao, Cy. Deszcription
1 1665864 i LEVER ASSZY., Brake
2 1664247 5 SCREW, Taptite, 5/16-18 x 34
3 1 SUPPORT ASSY., Axle, Rear (See Ref. No. 4)
4 1665601 1 SUFPPORT ASSY., Raar {Incl. Ref. No. 5)
a 1663114 1 BUSHING
-] 1611710 2 KLIPRING, Ext., 3/4
7 1T840 4 BUSHING
8 1 AXLE SUB ASSY. (See Ref. No_ 5}
2] 1811708 1 AXLE ASSY., Front
{Incl. Raf. Nos. 7 & &)
10 221133 2 FITTING, Lube, Drive Type
11 1960114 2 WASHER
12 167713 1 SFINDLE ASSY., R.H. (10 HF)
1611703 1 SPINDLE ASSY., R.H. (12 HF)
13 1830851 2 LOCKNUT, Hex, 3818
14 1821525 1 CAPSCREW, Hax, 1/2-13 x 1-3/4 (Gr. 8)
15 1924367 3 WASHER {Qty. 2on 12 HF
16 1671260 1 SPACER
17 1950362 1 LOCKRNUT, Hex Flange Lock, 1/2-13
18 1611715 1 TIE ROD ASSY,
19 *AT0E T 1 SPINDLE ASSY., LH. (10 HF)
*1T05918 1 SPINDLE ASSY ., LH. [12 HF)}
20 1960020 1 WASHER
2% 1817372 1 MUT, Hex, 5/18-18
22 1924940 2 WASHER, 2/8
23 119326 1 WASHER
24 1868147 1 GUIDE, Brag Link
25 1821333 1 CAPECREW, Hex Hd,, 5/116-18x1
26 1611705 2 SPACER
27 921214 2 CAPECREW, 3816 x1
28 * 1930245 1 LOCKMNUT, Center, 1/2-20

*NOTE: Later Model L H. Spindle assys. (Ref. No. 19) of Mig. Nos. 1681427 & 1691541 have a
515" True Hole and use a 1/2-20 Locknut (Ref. No. 28) to accommodate later style drag link {Red.
Mo, 28, pages 14-15).

11

Download from Www.Somanuals.com. All Manuals Search And Download.



sfmplinify Stearing & Front Whesl! Group

A-*h1
Torgue to 10 f1bs.
/ 14
16
g/
J 17
Torgue o
13-13 ft. Ibs.
e—I12
1
l\anqm to 17-23 t. |bs.

{2 places).

—13

28 See Nota 1

MOTE NG 1
Loosen jam nul {Raf. Mo 28) and
index draglink (Rel. No. 27} W

correot angle; torque jam nut to 13
ft. Ibs. /

Retaining ring must ba
MNOTE: Use standard hardware properly seated in groove.

Igrqua spec, chart unless
otherwisae notad.

12

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1631027

Steering & Front Wheel Group

Simplicily

Red. Part
Me. Ho. Giy. Description
1 18213352 4 CAPSCREW, 51518 x 3/4
2 1667513 1 TOF PLATE, Stearning
3 1935048 4 LOCKNUT, Aange Whiz, 5f1&-18
4 1701268 1 SHAFT ASSY, Steering
5 1768440 5 BUSHING
G 16867622 1 KEY
K 182872 2 SETSCREW, 5f16-18x 1f2
g8 1675388 1 GEAR, Steering
8 1M 9326 2 WASHER, Plain, 5116
10 1852743 1 BASE FLATE, St2eting
11 1674078 1 AOD, Steering
12 16868527 2 LOCKNUT, Center, 3/8-24
13 1685432 1 LINK ASSY, Drag
14 1857017 1 CAFR, Steefing Whes|
15 1925880 1 BOLT, Mex, 5818 x 312
18 1923362 1 LOCKNUT, Hex, 5M16-18
17 1670929 1 WHEEL, Steering
12 1664090 1 TUBE {Service Only; See Note Balow)
19 16110 2 KLIPRING, Ext, 3/4
20 260202 2 WASHER
21 156315 4 BEARING
22 1651747 2 WHEEL & TIRE ASSY., 13 x 5.00-6
23 1651774 2 WHEEL, wfo B=arings
24 1651786 2 TIRE, 13 % 5.00-8, Tubeless Turf Tread
25 172353 2 STEM, Valve
26 1673333 2 CAP, Hub, Threaded
27 | LINK, Orag {Mot serviced separately, sea Ref No. 13)
28 1818403 1 NUT, Jam 3/8-24 LINF-2B
23 1668567 1 - BALL JOINT ASSY.

NOTE: Simplicfty tire sealant can be used In place of tubes. See Inslde front cover.

13

Download from Www.Somanuals.com. All Manuals Search And Download.



Sfmpﬁl:ffy Steering & Front Wheel Group

A-115T

Torque 1o
10 K. Ibs,

e
3 Coat gear
7 \w.f l2eth with grease.

! %\%ﬁ’é‘ m
20 |

-_ Torgue to
1310 1L ibs,

Torque to 17-23
13— ws. {2 places).

]

See Moate No, 1

MNOTE NOC. 1
Loosen jem nut (Rel. W 18) and
index draglink (Raf. Mo 28} 1o
carrast angla; lorgue jam nut to
13 ft. I

22

Hetainlng ring must ba
properly $adted in groove.

MOTE; Use standard hardwars
torqua Spec. chart Lnless
glharwise notad.

14

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. No. 1691028, 16971268, 1691427, 1691841

- | J L J
Steering & Front Wheel Group slmpllﬂlly

Ref. Pert
Ne. No. Gy, Description

1 1921332 4 CAPSCREW, BHE-18 % /4

2 1667313 1 TOP PLATE, Steering

3 16684020 1 TUBE {For Service Only)

4 1701266 1 SHAFT ASEY,, Stkearing

5 176440 = BUSHING (Qly. 4 on 1691427, 1691541)

=1 1667622 1 KEY

¥ 1828721 2 SETSCREW, SM46-18% 1/2

B 1675388 1 GEAR, Steering

9 * 1685432 1 LINK ASSY., Drag (Incl. Ref. Nos_ 18, 28 & 29)

10 1652743 1 BASE PLATE, Steering

11 1935048 4 LOCKMUT, Flange, Whiz, S18-18

12 1674476 1 ROD, Steering

13 1668827 1 LOCKNUT, Center, 3524

14 16570217 1 CAP, Steering Wheel

15 1673333 z CAP, Hub, Threaded

16 1923362 1 LOCKNUT, Hex, 5M16-18

17 1670989 1 WHEEL, Stesring

ig * 1918403 ! MNUT, Jam, 3/8-24

bl £ =i 1 NUT, Jam, 1f2-20

11 1611710 2 KLIPRING, Ext., 34

20 260202 2 WASHER

21 ek 156316 4 BEARING, 1.13 QL.

bnininndh 174~ FA 4 BEARING, 1.38 0.

22 1611851 2 WHEEL & TIRE ASSY., 13 x 5.00-8 [Tur-Mats)
ek 1551787 2 WHEEL & TIRE ASSY., 13 % 6.00-8 {Turf Saver)
700102 2 WHEEL & TIRE ASSY., 15 % 6.00-8 {Turf Mate)

e 1705376 2 WHEEL & TIRE ASSY., 15X 6.00-6 (Turt-Saver)

23 k{851 774 2 WHEEL, wiBearings, 13 x 5.00

ok 1FOSETT 2 WHEE|., w/Bearings, 15 x 6.00
24 1ES3618 2 TIRE {Carllsls) 15 x 8.00-6 {12 HF) Turl-Saver
1700099 z TIRE {Carfisle] 15 x 6.00-6 {12 HP) Turf Mate
1651786 z TIRE (Carisle) 13 x 5.00-8 {10 HP} Turf-Saver
1611890 2 TIRE (Carlisle) 13 x 5.00-8 {10 HF} Turf Mate

28 172383 2 STEM, Valve

28 18915326 2 WASHER, Plain, 516

27 1525680 1 BOLT, Hex, SH&-18x 3-1/2

=8 * 1669567 1 BALL JOINT ASSY,, 3/8-24 Thrd. Stud.

> 17054587 i BALL JOINT ASSY., 1/2-20 Thrd. Stud,

24 1 LINK, Drag {Not Serviced Separately. See Hef. No. G}

30 1671737 1 BUSHING {Mfg. Mo. 1691427, 1691541 only)

31 * 188027 1 LOGKNUT, Center, 3/8-24 {Early Modlels)

* 1930245 1 LOCKHUT, Center, 1/2-20 (Later Models)

NGTE: Simplicity Pneumatic Tirg Sealant can be used in place of tubes to stap rim leeks and
fill small punciures. Sae Inslde front cover for part numbers of tubes and cases.

* Early Models ball [sint assembly (Ref, Mo. 29) has 3/8-24 threaded stock, Order comect satvice
parts (Baf. Nos. 18, 28 and 31) with 3/8-24 thread,

** Later Models ball joint assembly {Rad. No. 29) has 1/2-20 threaded stock. Ordar comect service
parts {Fef Nas, 18, 28 and 31) with 1/2-20 thread,

wed Bmaller bearing, 73 L0 x 113 000 x 1
Wk | arger heaning, 75 1.0 x1.38 0.0, x 1"

15

Download from Www.Somanuals.com. All Manuals Search And Download.



Si"ﬂl lie=i Engine Group
/ C

A-mTEN
@_ZE R.H. Raar.
Apply VC-3 Zine plated
] for groundIn
sealanl 1o threads. %}_25 g 4.
Locknut to engine.

seize lubricant |

o crankshalt. @«—-—5
]

FLH. Front, 3 . LH.Front —-&i

Tarque o 7-11 it Ibs, (2 places}

I
|
|
|
|
l

Apply anti- | [
|
|
| Coat with grease belors assembly.
1

24 Toarque to
20-30 ft. Ibs.
{4 places).
A.H. Rear
Ane plated
for greunding.

14

For 10, 11 & 12 HF enly.
Far B HP muffier, refer
e engine manufacturars

parts mentzl.

MOTE: Use slandard hardwere
tarque spec. chart unless
otherwise notcd.

16

Download from Www.Somanuals.com. All Manuals Search And Download.



Alf Models

Simplicity

Engine Group
Ref. Part
Mo, No. Gty. Description
1 1 ENGINE, & HP {16391027)
1 ENGINE, 10 HP {1681541)
1 ENGINE, 11 HP {1681028)
1 ENGINE, 12 HP [1691263, 1601427)
2 1e5E0a: 1 KNOB, Throtte
3 1637272 i CONTRO ASSY., Throtile {Early models with 13" eable)
1707388 1 CONTROL ASSY., Throttle {Later madels with 14" cable)
4 $60241 2 RIVET, Pap, 114
5 1924356 5 WASHER, Plain, 3/ (Qty. 5 on 12 HF)
& 172844 2 STOP, Belt
7 1824840 2 WASHER, 13/32
8 1530588 3 SCREW, Taplite, 3f8-16 x1-1/2
g 1674163 1 PULLEY ASSY., Engine
10 1818189 1 LOCKWASHER, 718
11 1828038 1 CAPSCHEW, Hex, 7116-20x% 1-1/4
12 18173r2 3 MNUT, Hex, S1E6-18 (Qty. 2 on & HF)
13 18917356 =] LOCHKWASHER, 58 [Qry. 2 onh B HF)
14 * 16555848 1 MUFFLER
15 *1676183 1 CLAMP
16 * 1655860 1 PIFE, Exhaust
17 * 1ESOETO 1 GASKET, Muffler
18 * 1921332 2 SCREW, Whizlock, 5/16-18 x 3f4
19 1BE7346 1 CAP, Pipe
20 1658032 1 PIPE, Qil Drain {Incl. Ref. Nos, 19 & 21)
21 ¥ 1432849 1 LACKNUT
22 * 1931342 1 BOLT, Carriage SME6-18x 2-34 Gr. &5
Z3 * 1919328 1 WASHER
24 960381 1 SCREW, Taphts, 3/8-16 x 2, Zinc Pliid.
25 220427 1 LOCKWASHER, Ext, 3/8, Jinc Plitd.
25 216350 1 MUT, Hex Jam Lock, 3/8-16, Zine Pltd,
27 1918381 'y LOCKWASHER (1691028, 1691541 only)

*Used on 10, 11 & 12 HP only (Mfg. Nos. 16210268,1691265, 1691427, 1691541)

17

Download from Www.Somanuals.com. All Manuals Search And Download.



SFmpfil.'i'ly Rear Tires & Drive Group

&="749

.20+ 03 clearance

oy between pulley hub & snap
m Aeotaining ring must &2 ring an trans. T

properly sealad in
groove,

Slide aach brkl.
{fol Mo, 13)
towards & of trans.

Laly

Apply anli-seize lubricant
te anles before assembling
whesals.

-

25%\

MOTE: Uso standard hardware Tarque o
lcrquc.spec. chart unless 11-17 fi. |bs.
otherwise nolad, (4 places).

18

Download from Www.Somanuals.com. All Manuals Search And Download.



All Models

Simplicily

Rear Tires & Drive Groug
Redf. Part
No. No. Qty. Dezcriptlon
1 TEEEERE 1 W BELT
e 1917372 3 NUT, Hex, 5f16-18
3 1817356 3 LOCHKWASHER, 518
4 1EB6709 1 STOP, Balt
5 18189326 5 WASHER, 11/32
3] 18921333 s CAPSCHEW, Hex, 5M16-18x1
7 1666693 1 FULLEY ASSY., Transmizsion
8 1930540 2 SETSCREW, sME-18%x 5/8
2] 1828352 =] LOCKMUT, Hex, Flange, 3/f8-16
10 1920415 1 CAPSCHEW, Hax, 3'2-16 X 1-1/4
11 1516985 a2 LOCKWASHER, 3/8
12 1921210 7 CAPSCREW, Hex 3/8-16 % 1
13 1666632 2 SUPPORT, Tranzmlsslon, Rear
14 1921718 4 CAPSCREW, Hex, 5118-18x2-1/4
15 1930651 1 LOCKNUT, Hex, 3/8-18
1B ;5123 1 KEY, Woodruff, #9
17 8221042 2 KEY, 316 x 38 x 1-1/2
18 1960114 2 WASHER, 15 Ga.
19 1667181 1 SPACER
20 1667182 1 SPACER
21 * 1 TRANSAXLE, & Speed, Poerless
22 1666631 1 SUPPORT, Transmission, Front
23 1920427 1 LOCKWASHER, Ext
24 1912438 =] LOCKNUT, 5f1818
2b 1830601 4 SCREW, Taptite, 5/18-18 x 5/8
26 1666697 2 SPACER
27 1666641 1 ROD, Shift
28 BOZ 1050 1 KNOB, Ball, 3hift
29 1822234 1 CAPSCHEW, Hex, 1/4-28 x 5/8
J0 16 G 1 LOCKWASHER, 1/4
1 1921319 1 WASHER, Plain, 932
32 1666638 1 LINK, Shift, Lowar
33 1666639 1 SHIFT LINK ASSY., Upper
34 1673244 2 WHEEL & TIRE ASSY., 18 x 8.50-9 {Turf Saver tire)
17001 0 2 WHEEL & TIRE ASSY, 18 x 8.50-8 (Turf Mate Tire)
35 1655816 2 TIRE (Carlisle} 18 x 8.50-8 (Turt Saver tire)
1700088 2 TIRE (Carlisle) 18 x §.50-8 (Turf Mate tire)
36 172353 2 WALVE STEM & CAFP
37 1673245 2 WHEEL {All Models)
Ja SETTO4 2 E-RING
a3g 1960160 2 WASHER
403 1673333 2 CAP, Hub, Threaded
41 138455 2 BELT STOF

* Order Paerless parts from your authorized Tecumseh Distributor. See pages 44 thru 47 for
Service Parts.

19

Download from Www.Somanuals.com. All Manuals Search And Download.



Eim Il.’ﬂf Brake & Clutch Group
/ o i

il

Between frame &

head of stud, ]
@/ 2

3

]

Graase padal shaft and
Inzert damper {Ref. Mo, 28) 14
inta pedal groove belore
assembling pedal {Rel. No. 29}

27

Clutch Red

Install in lower
brake cam lewer
Brake Rad heda.

Small and of spring.

25 16

Graase

Hoek an wire harness ofip
capscrew and secura with

u \ B
X 7
lecknut, Ref. Mo T8 (Mg, Nos.

99 25
Greasa .
1 -~ - 1821027, 168910258 & 1691262 only).
~

o I Haok [hsket In freme for Mig. Hos.
Install in uppor e 2 1691427 & 1691341 anly.
hole an clutch 21 1
padal assy, anm, ﬁ Ty |
oy a
219 4

5

A minimum of twe ull threads
must extend they not afler assy.

METE: Use standard hardware
torque apes. charl unless
atherwize notod.

20

Download from Www.Somanuals.com. All Manuals Search And Download.

A-TT30



All Models

Eimplicily

Brake & Clulch Group
Hef. Fart
MNa. No, Qty. Degcriptlon
1 1318213 1 NUT, Hex, 711614
2 181959 1 LOCKWASHER, T/16
3 15773 1 STLID
a4 1918447 2 PN, Cotter
o 1819325 a WASHER, 1132
L] 18219690 1 CAPSCHREW, 3/B-16 % 1-1/2
7 1653076 1 IDLER ASSY,
B 1924940 1 WASHER, Plain, 518
2] 1666204 1 SFACER
10 1665150 1 PULLEY ASBY.
11 1677135 1 GUAHRD, Spring
12 1915865 1 LOCHKWASHER, 3/8
13 1916950 1 HUT, Hex, 3/5-16
14 1924058 1 LOCKNUT, Hex, 7f18-14
15 159106 1 SPRING, Tension
16 16BE856 1 ROD, Brake
17 1663138 1 GUIDE, Rod
18 1923362 1 LOCKNUT, Hax, 5/18-18
{Used on 1891027, 1691028, 1691269 anly)
148 1666758 1 SPRING, Retum
20 1935048 1 LOCKNUT, Hex, Flange, 5/16-18
21 1663136 1 SFRING
22 1918438 2 LOCKMNUT, 818-18
23 1657222 1 GUIDE ASSY., Rad
24 157041 1 SPRING, Comprassioh
25 Bia1022 1 COLLAR, Set
26 1928804 1 SETSCREW, 1/4-20 x 38
27 1702156 1 AOD, Cluteh
28 1559907 1 DAMFPER, Rubber
28 1656852 1 PEDAL, Foat
30 1656854 1 PLATE, End
3 1927424 2 SCREW, Taplite, 1/4-20 % 52
32 1923755 1 WASHER, Flain
33 1918448 1 BIN, Cotter
BRAKE LINKAGE ADJUSTMENT

1. Before adjusting brake linkage, braks cam
lever must be propery adjusted on disc
trake (See Owners Manual).

2. With brake cluteh pedal engaged (up and
to the rear against stop), disc brake cam
lever to the rear against stop and rod
guide (Fef. No. 17) as far forward as slot
will allow, adjust brake rad rut (Ref. Mo,
22y undil 1747 of clearance is obtained
between nut and spring {Hef. No. 21).

CLUTCH LINKAGE ADJUSTMEMT

1. With ciutch pedal engaged (Pedal up against
stop), apply 15-20 Ibs. to foree pullay idler
(Ref. Mo. 10} ta firmly seat transmission
drive: belt. Adjust clutch rod nut (Ref. No. 22)
s2 clearance between nut and end of rod
guide is 78" 1o 1%,

2. Fully depress cluteh pedal and lock parking
brake. Hold elutch rad (Ref. No. 27) so nut
{(Ref. Mo, 22) is against rod guide [Ref. No.
23} and positicn set collar (Ref. No. 25)
against spring (Ref. No. 24) with zero
clearance. Be sure spring (Raf. Mo, 24) is
seated 53 far as possible over rod guide
{Ref. No. 23). Tightan =et collar, spring
shixuld be free to rotate,

21

Download from Www.Somanuals.com. All Manuals Search And Download.



Sfﬂlp’iﬂf"y Electrical Group

At 1350

Inside dash

32 Zine platad

fnr grounding.
3 i""li_ X\

-

i

v &

4 34
1}_ @\23 Ground on frame
[

in idler bracket Ground
mounting hote.

( 29 3
‘f-* —— Gharge cireuit
oh enging.

P.T.C Intarlock

"]
(&)
\ Switch
%\ Starter
22

MOTE: Use slandard hardware
Lorgue spad. chart unless
ciherwisa noled.

22

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. No. 1691027

Efectrical Group EFmplinily

Ref. Part
M. Ne. Grty. Description
1 178280 1 SWITCH, Ignition
2 H18306 1 LOCKWASHER, Intemal Tooth, 58
3 122234 1 NUT, 5/8-32
4 122203 1 KEYS, 2
L2 1920263 2 NUT, Hex, 5/16-24
& 1917356 2 LOCKWASHER, 518
K 1660237 1 WIRE ASSY.
8 1731555 1 QUADRAMNT, Shift
a 1927428 4 SCREW, Taplits, 1/4-20x 3/8
10 1923341 2 CAPSCREW, Hex, 1/4-20x 3/4
11 1EE98331 1 CLAMP, Battery
12 19285724 2 CAPSCREW, Hex, 1/4-20x 7
13 1685215 1 BATTERY SERVICE KIT
14 821319 2 WASHER, 1/4
15 1916864 2 LOCKWASHER, 1/4
15 1916622 z NUT, Hax, 1/4-20
17 1707056 1 CABLE
18 18917415 1 NUT, Hex, #10-32
19 1822711 1 LOCKWASHER, Ext., 10
20 18B5290 1 SOLEMQID
21 1672657 1 HARMESS, Wiring
22 122023 1 COVER, Terminal
23 165073 1 CLIP, Speed
24 1685238 1 CIRCUIT BREAKER
25 BE0083 i CLIF, Wire
25 1603618 i CABLE
27 1704349 2 NUT, Retainer, 1/4-20
28 1654634 2 SWITCH, PTO
28 1665586 i SWITCH, Interock
0 H27429 e SCREW, Tapfite, 1/4-20x 3f4
K1 | 1935944 2 SCREW, Taptite, #5490 x 3f4
a2 232747 1 TIE, Cabla
33 1672654 i MSDULE - DS INTERLOCK
34 827428 2 SCREW, Taptile, 1/4-20 % 38, Zinc Flid

23

Download from Www.Somanuals.com. All Manuals Search And Download.



Eflﬂp’fﬂf’y Electrical Group

A-TT1320

Zing plaled
for grounding, 2

3 Ground on Irame
J in idler brackat
(7 ' Sround
mournting kole.
3

32

u ' \

@ Charge circuil

\ an englne.

% Starter
22

WOTE: Use standard hardware
torque spec. char unless
ftherwise noted.

24

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1681028, 1591269

Simplicily

Elecirical Group
Ref. Part
Mo. No. Gity. Dezcription
1 17BZ80 1 SWITCH, lgnibion (Inc. Ref. No. 2, 2 & 4]
2 S18206 1 LOCKWASHER, Intemal Tooth, 5@
3 1232234 1 MUT, sfB-32
4 122203 1 KEYS, 2
5 1920263 2 NUT, Hex, 51624
B 1917356 2 LOCKWASHER, 516
¥ 1685237 1 WIRE ASSY.
a8 1701585 1 QUADRANT, Shift
] 1927428 4 SCREWY, Taptite, 1/4-20 x 3/8
10 1923331 2 CAPSCREW, Hex, 1/4-20 X 3/4
11 1669831 1 CLAMPF, Battery
12 1960283 2 CAPSCREW, Hex, 1/4-20x 7
13 1685215 1 BATTERY SERVICE KIT
14 521319 2 WASHER, 1/4
15 1916964 2 LOCKWASHER, 1/4
18 1916622 2 MUT, Hex, 1/4-20
17 1707056 1 CABLE
18 1917415 2 WUT, Hex, #10-32
18 1922111 2 LOCKWASHER, Ext., #10
20 1665250 1 SOLENGID
21 1676509 1 HARMNESS, Wiring {11 HP)
17000BR 1 HARNESS, Wiring (12 HF)
22 122023 1 COVER, Terminal
23 185073 2 CUP, Speed
24 1665236 1 CIRCUIT BREAKER
25 SGooB3 1 CUP, Wirs
25 1803618 1 CABLE
27 1704349 2 MWLUIT, Retainer, 1/4-20
28 1654634 1 SWITCH, PTC
25 122184 1 SWITCH
30 o742 2 SCHEW, Taptite, 1/4-20 % 3/4
3 Q32747 2 TIE, Cahla
32 1665588 1 SWITCH, Interlock
33 1935944 2 SCREW, Taptite, #5-40 % 3/4
34 1865934 2 LIGHT ASSY.
a5 1960034 4 BCAEW, Plastite, M0-14x 12
36 1654535 2 CUP, Headhight, Side
a7 1657553 1 CUR, Headlight, Cender
28 1654554 2 REFLECTOR ASSY.
a9 2 BULE #199 (Purchase lacally)
40 1654662 4 GASKET
47 1665933 2 LENS, Plastic, Clear
42 1672654 1 MODULE - D13 INTERLOCK
43 g274258 4 SCREW, Taptite, 1/4-20 x 3/8, Zing Pitd.

25

Download from Www.Somanuals.com. All Manuals Search And Download.



Limplicity Elactrical Group

A-T1ET Slide boot aver
terminal alter securing
to hattery.

Early Models:
{frame graunded],
Later Models:

{grounded with
engine mount- Mount in

5 frame.

To Oparatar
Frazent Seat Swtich

Flaen end of
hese thraugh
hale in rame,

Latar Modals with 2 pins

T Heedlighl
Switch

Early Modals
with 4 pins

‘%’

Zing Pltd.

18
To “ - - [
Starlar e
Maotar . ‘.h-'-‘-‘ :‘* r,': u \\ To Nautral
f -q,e_‘ :{a—-” ' Start Switch 46
f it Frame grounded [} .
Wy o Engine grounded modals ooy, H
v h"iu-i‘ﬂ' models enly. 7 % o
Mounls to %2 y 4
engina haat =

baffle.

S, To Altemakor +

;3 | #J “""?é’: 38

g4 |
|

Mourits Lo Ta 14
lower R.H. Megnelo
hood hinge g Grnund/

away from

pivot point. Hzadlights WMOTE: Usa standard harchware

torque spec, chart unlass
25 olherwise nolad.

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. No. 1691427, 1691541

Simplicily

Elechical Group
Raf. Part
No. Mo, Oty. Description
i 1682531 1 HOLD DOWN, Battery
2 1921319 2 WASHER, 2/32
3 1700472 2 ROD, Battery Hold Down
4 122184 1 SWITCH, Headlight
5 1603618 ] CABLE, Ground [Qty, 2 on Frame Grounded Units)
=] 1704345 2 MUT, Retainer, 1/4-20
7 1928477 4 SCREW, Taptite, #10-24 x 1f2
g 1701521 2 FWITCH, PTO and Neufral {Early Madels with 4 pins)
1701560 2 SWITCH, PTO and Neutral {Later Models with 2 pins)
2] 16885379 1 HARMNESS, Wiring (Eary Models with frame ground)
1703463 1 HARNESS, Wiring (Later Models with engine ground)
gl 927428 1 SCREW, Taptite, 1/4-20 x 3/8 (Frarme grounded
Liyits enly)
11 921880 i WASHER, Ext. Tooth (Frame grounded units only)
12 1654636 2 CLIF, Side, Headlight
13 830222 1 CLIP, Wire {lsed on 1691427 anly)
14 1701604 1 WIRE ASSY., Headlights (Used on 1691427 oniy)
15 165073 2 CLIP, Wire [Qly. 1 on 1691541)
16 TE2023 t COVER, Temminal
17 1701522 1 CABLE
158 16917358 2 LOCKWASHER, 5f18
19 1820283 2 MUT, Hex, 5M18-24
20 1665237 1 WIRE AZSY.
21 1665238 1 CIRCUIT BREAKER
22 S27420 2 SCREW, Taptite, 1/4-20 x 5/8, Zinc Pitd.
23 1685280 1 SOLENQID
24 1672654 1 MODLILE, D8] interlack, Seat Switch
{For frame grounded maodels)
1685466 1 MODULE, D8] Interlock, Seat Switeh
{For engine grounded models)
25 1816622 2 NUT, Hex, 1/4-20
26 1 6964 2 LOCKWASHER, 1/4
27 1685215 1 BATTERY, 29 Amp.
28 1923341 2 CAPSCREW, Hex Hd., 1/4-20x 3/4
29 9213148 2 WASHER, 1/4 1.D.
30 1677206 1 BO0T, Insulator
4| 1679006 1 SWITGH (See Ref. No. 35)
32 S18005 1 LOCKWASHER, Intemal, 578
33 122234 1 ADAPTON, Nut
34 122203 1 KEYS
a5 1674244 1 SWITCH, Ignitien (Incl. Ref. Nos. 31, 32, 33 & 34)
35 1701565 1 QUADRANT, Shift
a7 1927428 B SCREW, Taptite, 1/4-20 x 3/8
35 170217 1 WIRE ASSY. (1851541 Oniy)
39 1702106 1 CONNECTOR (Used on 1651427 anly)
40 1665934 e LIGHT ASSY. {Used on 1681427 only}
2] 1665933 2 LEMS, Plagtic, Clear {Used on 1691427 only)
42 1654662 4 GASKET {Used on 1691427 only}
43 2 BULB #1502 (Purchase locally) (Used on 1621427 only)
44 1654EE4 2 REFLECTOR ASSY. (Used on 1881427 anly)
45 1960034 4 SCREW, Plastite, #10-14 2 1/2 {Usad on 1681427 only)
46 1657553 1 CLIF, Center, Headlight {Used on 1691427 oniy
47 1702484 1 CABLE, Ground {Engine grounded units)
48 1704583 1 HOSE, Drain
49 1704551 1 VENT CAP, Battery

a7

Download from Www.Somanuals.com. All Manuals Search And Download.



sfmpll"ﬂffy Hood, Grilfe & Dash Group

A=*E1

Torque to
20-30in. Ibs.

inust be asaemblad
Torque o parallel 1o this

|
|
|
|
|
|
|
|
S0-120in, 1ba. |
1
|
3
L
|
I

13

i _surfage,
(& places). [ t‘ Used to
73 &
T-\"-\-\ L
1T—&

34 Torque o
14-21 in. lha,
(6 places)

Torgue to
20-30 in Ibs.

12} wilh adhesive
surface 1o verllcal
wall on bottom dash
board [(Hef. No. 14}

Cutto i
o1 /8° 20 }f Apply pads (Ref. No. S

MOTE: Use standard hardware IE
torque speg. charl unless
otherwisa nolad.

28

Download from Www.Somanuals.com. All Manuals Search And Download.



Al Models

Hood, Grifle & Dash Group

Simplicity

Ref. Part
Mo, Mo. Qty. Desctlption
1 171252 1 CAP, wiGas Gauge
2 1672630 1 CASHBOARD, Top
3 1921961 2 CAPSCREW, Hex, i/4-20x1-1/4
4 1921318 2 WASHER, 14
5 1672123 2 EDGING, Lower Dash
6 1676860 2 SCREW, Hex Washer Hd., 1/4-14 x 5/8
7 16E4297 1 WASHER, Foam
& 1 FUEL TANK [(See Ref, No. 11}
a 18548930 1 BUSHING
10 1EEE44T 1 FITTING
11 1685297 1 TANK ASSY., Fuel (Hei No. 11 incl.
Ref, Mos. B, 8, 10, 19 Qty, 1 & 20)
12 173335 2 BAD
13 1665301 1 BRACE
14 1707383 1 CASHBOARD, Bottom
i5 g25Ra2 2 SCREW, Taptite, 1/4-20 x 3/4
16 1929783 4 SCREW, Taptite, $/4-20 % 1
17 1831704 g LOCKWASHER, Dizh, 1/4
18 1923358 2 LOCENUT, Hex, 1/4-20
14 12@Q112 4 CLAMP, Hoza
20 1676881 1 HOSE, Fuel, 45% long (Cut to length needad - See notes
on page 28]
21 173206 1 FILTER, Fuel
22 183601406 = SCREW, Plastite, 1/4 x 1
23 1960034 G SCREW, Plastits, #10-14 x 1/2
24 1656793 1 SCREEN
25 1685241 1 GHILLE {Incl. Ref. No, 35)
26 1656702 o BOLT, Shoulder, SM&-19x 7/8
ar 1935048 2 LOCKNUT, Range, Whiz, 5/15-18
28 1656787 1 FPANEL ASSY., LH.
22 1656786 i PANEL ASSY., R.H.
3o 1921858 &4 CAPSCRHEW, Hex, 1/4-20% 1/2
31 191694 4 LOCKWASHER, 1/4
32 1818622 4 MUT, Hex 1/4-20
33 1626774 i HCOD
a3 1667248 4 CLIP, Canoe
29

Download from Www.Somanuals.com. All Manuals Search And Download.



Sir'mplinﬂy Saalt & Deck Group

A-TTE07

Seal suppoarts must phiol
Trealy whean assambled.

10

WOTE: Usa standard hardware
torque Spoc. chart unless
ptherwiste noted.

30

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfq. Mo, 1691027

Seat & Deck Group

Simplicity

Hat. Part
No. Ho. Qty. Degcription
1 1676538 1 SEAT
2 1921332 140 CAPSCHEW, 5/16-18 x 3/4
3 1919326 4 WASHER, 5/16
q 1917356 g LOCKWASHER, 5/18
i 187TBS37 1 DECK, Seat
& 170736 1 SUPPORT, Seat, R H.
T 1923362 2 MUT, Hex, 5116-18
8 17737 1 SUPPORT, Seat, L.H.
9 1917372 4 MUT, Hex, 5/16-18
19 1925003 4 SCREW, Taplite, 1/4-20 x 1/2
11 16668839 1 FAMEL, Shift
12 1671703 1 SWITCH, Seat
13 16768624 1 BUSHING, Universal
14 165073 1 CLIP

31

Download from Www.Somanuals.com. All Manuals Search And Download.



SFmplinify Seat & Deck Group

A-* 13207

Clip {Ref. Ng.21)
used on top rlght
edge of baltary
clarnp.

Seat sepporls muost
pivol freely whean
assembled.

WOTE: Lise standard hardwara
iorque spec. chart unlass
olherwize noted,

32

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1691028 & 1691269

Simplicity

Seat & Deck Group
Red, Part
MNa, N, Oty, Descripton
1 1675536 1 SEAT
2 1919326 12 WASHER, Plain, 5/8
3 1921332 10 CAPSCREW, Hax, 5/16-18 x /4
4 1676537 1 DECK, Seat
2 1666691 2 COYVER, Wire
] 1917355 8 LOCKWASHER, 5/16
i 1701736 i SUPPORT, Seat, R.H.
a 1923362 2 LOCKNUT, Hex, 5/16-18
a 1666690 2 SPRIMNG, Seat
10 1701737 1 SUPPORT, Seal, L.H.
11 117372 & MUT, Hax, Full, 5/17-18
12 1830651 2 LOCKNUT, Hex, 3/8-16
13 1925003 4 SCREW, Taptite, 1/4-20 x 1/2
14 1668830 1 FAMEL, Shilt
15 1701580 2 HIMGE, Lower
16 1701558 2 HINGE, Upper
17 1923701 2 CAPSCHEW, Hex, 3/8-16 x 2
18 1860268 4 CAPSCREW, Hex, 518-18 x 1.0
19 1671703 1 SWITCH, Seat
20 1676624 1 BUSHING, Universal
21 185073 a2 CLIP

Download from Www.Somanuals.com. All Manuals Search And Download.



SEmplinffq Seat & Deck Group

AT 1307

Early Models

ff]l Later modsl saat

i switeh whh raised
| f.r"’ | mounds,
o 19
R e 22
B R L g 23

Seat supports must
plat Treely when
assemblaed.

MOTE: Llsa slandard hardware
lorque spec. chart unleas
otherwise noted.

34

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No, 1691427, 1691541

Simplicily

Seaf & Deck Grotp
Ref. Part
Mo. Mo. Gy, Descripticn
1 1700618 1 SEAT
2 1918326 & WASHER, Plain, 5/16
3 1921332 14 CAFPSCREW, Hex, SME-18 x 3/4
4 1702680 1 CECK, Seat
S 1666691 2 COVER, Wire
6 1701742 2 BUMPER, Plug
i 1701736 1 SUPPORT, Seat, R.H.
8 1919438 2 LOCKNUT, Hex, 5/M16-18
=) 1666690 2 SPRING, Saat
10 1701737 1 SUPPORT, Seat, L.H.
1 1927557 8 NUT, Hex, Flange Whiziock, 517-18
12 1930651 4 LOCKNUT, Hex, 2/8-16
13 1828729 2 SCREW, Hex, Taptite, 516-18 x &8
14 1668639 1 FAMEL, Shift
13 1701560 2 HINGE, Lower
18 1701559 2 HINGE, Upper
17 1823701 2 CAPSCREW, Hex, 3/B-16x 2
18 1926025 2 SCHEW, Rdd. Hd., 1/4-20 % 12 (Used on Eary Model
seat switch only}
14 17008386 1 SWITCH, Seat (Early Models-see Insst pravious page)
1703373 1 SWITCH, Seat {Later Madels)
20 1701228 1 BUSHING, Snap
21 30222 2 cUuP
22 15921880 2 LOCKWASHER, 1/4 Bxt, Tooth
23 1960357 2 SCREW, Rd. Hd., 1/4-20 % 3/4
24 1701282 2 SEAT LATCH ASSY.
25 1931333 2 BOLT, Cariage, S{16-18x 34
28 1917356 2 LOCKWASHER, 5M16
27 1817372 2 NUT, Hex, Full, 5f156-18

35

Download from Www.Somanuals.com. All Manuals Search And Download.



SFmplinffy 36" Mower Deck & Arbor Group

Torque to
50 to 7O F. Ibs.
{2 places}

A-*'54

24—%— Torqua 1o
50 to 10 fi. Ibs.

40

Apply gazket former 1o
this suace, unlass faam
gasket (Fef, Mo, 43)

Torgua 1o is used,

15-19 ft, ibs.
{12 places)

Tarque to
50 to 73 1t Ihs.
{2 placas}

NOTE: Use standard hardwarg
torque spec. chart unless
otherwisa noted.

36

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1690838, 1691419

36" Mower Deck & Arbor Group

Simplicily

Ref, Part
MNa. MNa. Gty Oescriptlon
1 1830585 2 CAPSCREW, Hex Hd,, 7/18-14 x 3-1/2
2 1818199 2 LOCKWASHER, 716
3 1933263 2 WASHER, 28/64 x1-144 x 1/4
4 1673109 1 PULLEY ASSY.
5 1657969 2 SHIELD, Bearing, Uppet
& 1655728 2 ARBOH HOUSING, Top
7 108202 4 BEARING
B 1685245 2 SHAFT, Arber {Inel. Ref. Wo, 20
o 1685251 2 SHAFT & BEARING ASSY. {Incl. Reif. Nos. 7 (Qty. 2), B,
20 & 43)
10 1703273 2 ARBOR HOUSING ASSY., Bottom {Incl. Ref. Ne., 12)
11 1831277 g NWUT, Hex, Flange Whizlock, 51618
{Qty. 8 on 1690838)
12 1704314 2 GREASE FITTING
13 1685102 1 HOUSING, 367 {Incl. Safety Decals)
14 1857660 1 STOP, Belt
15 18919326 2 WASHER, 11/32
18 1702180 1 DEFLECTOR
17 1831211 2 MUT, Hex, Flange Whizlogk, 3/8-16
19 1824940 2 WASHER, 13f32
19 1431348 2 BOLT, Cartiaga, 3/8-18x 3/4
20 1672132 2 COLLAR, Arhor
21 1700230 z WaSHER, Shim
2 1700229 2 SHIELD, Graszs
22 1655777 2 ADAPTOR, Bladae
24 18930584 1 CAPSCREW, Hex He,, TM&-14 2 2-3/4
25 1657569 2 BLADE, 35"
26 1606927 2 WASHER, Spline
a7 1656916 2 WASHER, Cup
28 18234801 2 CAPSCREW, Hex Hd., 7M8-14 x 1
el 1960373 12 SCREW, Hex, Wash. Hd., Taptite, SHE-18x 1
30 1931333 4 BOLT, Carriage, 51618 % 34
k1 | 1803205 1 SHAFT, Raller, Center
a3z 927703 1 E-RING
33 1671577 1 BAFFLE
4 1821332 e CAPSCREW, Hex Hd., 5M116-18 x 3/4
3G 1658500 1 BRACKET, Mower
35 1705953 1 BRACKET, Center, Rollar
ar 1927557 2 NUT, Hex Aange Whizloek, 51618 (1681418 anly)
38 1668513 1 ROLLEAR
39 1673106 1 STOF, Belt
40 1655830 1 FULLEY ASSY.
a1 2017 1 WASHER, Mylon
42 1678100 1 WASHER, Wave
43 1707335 o GASKET, Foam
44 1678339 1 BRACKET, Lift (1691418 only)
45 1925680 1 CAPSCREW, Hex Hd., 516-18 x 3-1/2 (1691419 only}

37

Download from Www.Somanuals.com. All Manuals Search And Download.



Sir'mplinily 387 Clutch & Roller Support Group

A-TSE

Coat O.0n with L
anti-satze lubricant. . -

MOTE: Alter installing mawer
opnto tractar, refer to tractor
Operator's Manusl to level
the morver.

NOTE; Use standard haedware
torgua spec. ¢har unlsss
ptharwise noted.

38

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1690838

Simplici
38" Clutch & Rofler Suppart Group implm:fy
Rel. Part
Ho. No. Gy, Description
i 1655507 1 SUPFORAT, Brake
2 Q27428 2 SCHEW, Hex, Wash. Hd., Taptite, 1/4-20 x 3/8
3 1673110 1 ROD ASSY., Brake
4 1930845 2 MUT, Hex Flangs, 3/8-16
g 1931277 15 MUT, Hex, Flange Whiziock, 5613
& 1654655 i STRAF
7 1663223 i QUADRANT ASSY. (Includes Ref, No's. 8, 9 & 10)
B8 1663222 1 SPRING, Flat
9 1 QUADRANT (See Ref. Na, 7)
10 g10842 e RIVET, Tubutar, 2/16 % 5118
11 1688052 1 SUPPORT ASSY., Roller, ALH.
12 1923087 2 PN, Clevls
13 1918447 4 PIN, Coltter, 3/32 x 3/4
14 108157 2 CLEVIS, Adjusting
15 1653768 1 CLAMP, Adjusting, Wheel Support
16 16556811 1 ROD, Bolt
17 108517 1 FIVOT
18 1668008 1 SUPPORT AGSY., Roller, L.H.
19 1931333 8 BOLT, Camiags, 5/16-18X 3/4
20 1916950 2 NMUT, Hex, Full, #8-16
21 1702341 1 SUPFORT ASSY., Mower
22 1702502 2 RODO, Height Adjustment
23 1930645 2 LOCKNUT, Hex, Flange, 3/8-16
24 1674011 1 ARM ASSY., Rocker
25 108717 2 SPACER
26 1923220 ey CARRIAGE BOLT, 3/B-16x 1-1/4
27 1577 1 SPACER
28 102662 1 GLIDE ASSY., Rod
22 1828804 1 SETSCREW, 1/4-20 x 3/8
30 2191022 1 COLLAR, Set
I 163103 1 SPRING
32 171320 1 RQD, Clutch
33 1657242 1 SPACER
34 SUL35E 2 WASHER
35 1924840 1 WASHER, Flain, 1332
36 1928857 1 CAPSCREW, Mex Hd., 3818 x 2-3/4
ar 1656931 1 AHM, Pivar
38 1923362 1 LOCKNUT, Hex, 5/16-18
o9 18921333 1 CAPSCREW, Hex Hd., 5116181
40 1818381 1 WASHER, Flzin
a1 1701583 1 LEVER, Brake
a2 1821571 i CAPSCREW, Hex Hd., 3/8-16x 1-3/4
43 1677750 1 LEVER ASSY,, Cluteh (Inel, Ref. No. 56 Qty. 2)
a4 1822755 2 WASHER, Flain
45 1665150 1 FULLEY ASSY,
465 1666294 1 SPACER
a7 16741135 1 GUARD, Spring
48 1653114 2 BUSHING, Liniversal
a9 1635085 1 SPACER
0 158154 1 SPRING
a1 1669232 i UP-5TOF, R.H.
52 1669233 1 UP-STOP, L.H.
53 1918326 4 WASHER, Flain, 5/1&
b4 1920564 & BOLT, Camiage, 516-18x% 1-1/4
55 1980074 3 ZLIP, Hair Pin
39

Download from Www.Somanuals.com. All Manuals Search And Download.



SEMP’iﬂi’y 36" Clutch & Roller Support Group

MWinirnom 0% dearance bebveen items 57 & 3
when brake is engaged.

[Swea 36" Roller -

& Misc, Group) .
-

Caoat 0.0 wilh
anti-zalze lbricant.

NOTE: After installing mower
anto traclor, mfer to tractor
Operator's Manual to lgvei
Lhe mower.

NOTE: Use standard hardware
torque spec. chart unless
olhorwise noted.

40

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. Mo, 16914713

 J f 3 [
36" Chutch & Rolier Support Group Simplicily
Raf. Part
No. Mo, Gy, Description
1 1664004 4 CUP, Brake Rad
2 1701532 1 SUPPOAT, Brake
3 17535 1 R2D, Brake
e 1230643 2 WUT, Hex Rlange, 3/2-18
5 1831277 14 WUT, Hex, Flange Whizlock, 5/18-18
G 1654885 1 STRAF
T 1683223 1 QUADRANT ASEY. (Includes Ref. Nos. 8, 8 & 10)
g 1EE3222 1 SPHRING, Flat
9 1 QUADRANT [See Ref. No. 7)
10 o10542 3 RIVET, Tutwlar, 3f116 x 518
1 1668092 1 SUPFORT ASSY., Roller, AL.H.
12 1923067 2 FiN, Clevls
13 1918447 4 FiN, Colter, 3/32 x 3/4
14 108157 2 CEEVIS, Adjusting
15 1853763 1 CLAMP, Adjusting, Wheel Suppont
18 1655811 1 ROD, Bolt
17 108512 1 PIVOT
18 1688088 1 SUPEORT ASSY., Roller, LH.
19 1831333 8 BOLT, Cariage, 5A16-18x 314
20 1316950 4 NUT, Hax, Full, 2/8-16
1 1702341 1 SUPPORT ASSY., Mowar
22 1702502 2 ROD, Height Adjustment
23 1930845 2 LOCKNUT, Hex, Flange, 3/8-16
24 1674011 1 ARM ASSY, Rocker
25 108717 1 SPACER
258 1923220 2 CARRIAGE BOLT, /816 x 1-1/4
27 181177 1 SPACER
28 108662 1 GUIDE ASSY., Rod
P 1928604 1 SETSCREW, 1/4-20 x 38
30 819102 1 COLLAR, Sat
b 163703 1 SPRING
32 171320 1 RCD, Cluteh
33 1657242 1 SFACER
3 824356 2 WASHER
3% 1824340 i WASHER, Plain, 13732
el 1828957 i CAPSCREW, Hex Hd., 3/8-18 x 2-3/4
a7 1638231 1 ARM, Pivot
38 18923362 1 LOCKNUT, Hex, 5M16-18
3 18213332 1 CAPSCREW, Hex Hd,, 51618 x1
40 177649 1 WASHER, Compression
qa1 17562 1 LEVER, Braks
42 1821974 i CAFPSCREW, Hex Hd., 3f5-16 x 1-3/4
43 1677750 1 LEVER ASSY., Clutch (Incl. Ref. No. 58 Qty. 2)
a4 1922755 2 WASHER, Plain
45 1685150 1 FULLEY ASSY.
45 1556204 1 SPACER
47 1677135 1 GUARD, Spring
48 1924856 4 SCREW, Hex Hd., Taptite, 5/16-18x 1/2
45 1655085 1 SPACER
50 15o150 2 SPRING
81 1668232 1 UP-STOP, R.H.
52 1669233 1 UP-STOP, LH.
53 1818326 4 WASHER, Flaln
54 1920564 g BOLT, Carriage, SME-1E8x 1-1/4
55 196Q07 4 3 CLIF, Hair Fin
56 1663114 2 BUSHING, Urtlversal
oF 1701536 1 ROD, Brake
H

Download from Www.Somanuals.com. All Manuals Search And Download.



SFmpﬁl:ily 38" Rofler & Misc. Group

A-1EE

Attach chain
o right side
ol mower lilt arm.

Aszemble rollers
with ribs to inside
as shown.

15

MOTE: Use standard hardwara
torque spec, chart unless
olharyise noted.

42

Download from Www.Somanuals.com. All Manuals Search And Download.



Mg, Mo, 1690838, 1621419

J&* Rofler & Misc. Group

Simplicily

Ref. Fart
No. No. Oty Bescription
1 108505 1 V-BELT, Mower Drive
2 1673574 1 FIN, Rivet
3 1656835 1 CHAIN, Lift (1690838 anly) 3 Links
1668241 1 CHAIM, Lift {1691419 anly) 4 Links
4 1935048 1 LOCKMNUT, Hex, Flange, 5/16-18
5 1421333 1 CAPSCHEW, Hex Hd., 511618 % 1
& 153124 4 RING, Pataining
T 1580020 3] WASHER, Flzain, 5/8
B 1668487 4 ROLLER
2 1912448 1 FiM, Cobter, 332 x 1
10 1656412 1 LEVER, Contreol
11 176933 1 GRIP, Handle
12 1668744 1 RCD, P.T.O,
13 19680374 1 CUP, Hairpln
14 156306 2 PIMd
12 17E012 | CLIP, Pin, Safety
18 1818452 2 PIM, Caotter, 1/8x 1
iT 1685242 1 ROD, Lift
18 1920161 1 NUT, Jam, 5f15-18
19 1673575 1 CLEVIZ
43

Download from Www.Somanuals.com. All Manuals Search And Download.



simplfﬂfly Paarfess Model 801-019

44

Download from Www.Somanuals.com. All Manuals Search And Download.



Al Models

Feerless Modaf 801-0192 (See Notes Below)

Simplicily

Red. Part
No. Ho, Oity. Dascription
1 F70071A 1 CAZE, Transaxde
a 7iE136 i GEAR, Spur {15 teeth)
24 T7E145 1 GEAR, Spur {12 testh)
3 TTB126A 1 GEAR, Spur (20 testh)
4 TTB127A 1 GEAR, Spur (25 teath)
5 TTE129A 1 GEAR, Spur (30 testh)
B fB8121A 1 GEAR, Spur {20 testh)
T FI8123A 1 GEAR, Spur {25 teeth)
8 7TEI24A i GEAR, Spur {30 teeth)
9 TTai22A 1 GEAR, Spur (22 teeth)
10 7781284 1 GEAR, Spur (28 teeth)
1 778146A 1 GEAR, Spur {37 tsath)
12 FFB13TA 1 GEAR, Spur (42 teeth)
13 TBI2EE 1 COLLAR, Shift
14 THEDED 1 SPROCKET (14 teeth)
15 786061 1 SPROCKET {10 teath)
16 TFEZ04 1 SHAFT, Countar
17 FFE113A 1 BEVEL PINION, Input
18 FBEO7q 1 SPACER
1¢ 778138 i PINION, Output
20 778138 i GEAR, Output
21 730003 1 DISK, Brake
22 FI20894, 2 Key
25 F8R040 1 RIMNG, Retaining
2& TEO108A 3 BUSHING, Flanged
27 TEDT18A 1 BUSHING, Flanged
28 FEE052A 1 CHAIN, Roller (Mo, 41 chain, 22 links)
29 FEOOTZ 4 WASHER, Thrust
an Fi-1e) o 2 BEARIMNG, Needle
31 22077 1 BALL, Steel
a2 7R0109 1 WASHER, Thrust
a3 TI2078 1 SCREW, Set, 3816 x 3B
3 Ta2078 1 SPRING
as TOROT3 17 SCHEW, Hex Hd., Thread Forming, 1/4-20 % 1-1/4
26 A 08 L+ WASHER, Thrust
a¥ FHO121 1 BEARING, Ball
a8 a3 i WASHER, Flat
29 yag119 2 BEARIMG, Ball

NOTE: Refer to LD. Plate on transaxie to determine Maodel A, B or C.

Ret, Nes. 41 - 73 are found on following page.

NOTE: Sea an authorized Tecumseh dealer for parts and
service; Peerless parts are not avallabla thru STmpllcty.

Download from Www.Somanuals.com. All Manuals Search And Download.

45



simplinﬂy Peerless Model 801-019

AB

Download from Www.Somanuals.com. All Manuals Search And Download.



Alf Modals

- [ 4 I

Peetless Model 801-019 (See Notes Below) srmplﬂufy

Ref. Part

Mo, Mo. Gty. Description

41 TBEDS z SEAL, Square Cut

42 7BBOST 1 SEAL, Square Cut

43 780112 2 BEARING, Needla

4 TBO114 1 WASHER, Flat

A5 788053 2 SEAT, Squara Cut

a7 Tr2082 1 LCOVER, Transaxe

45 784240 1 ROD & FORK ASSY., Shift

a9 ¥r6135 i SHAFT, Input

50 7761844 1 SHAFT, Brake

5 90007 1 FPLATE, Brake Pad

52 720005 2 FALD, Brake

53 FEEDZE I PIN, Dowel

54 FR207S T LOCKMUT, 5f16-24

&8 FR20TE 1 WASHER, Flat

58 Fa001e 1 LEVER, Brake

a7 TOROT3 1 SCREW, Hex Hd. Thd, Form., 1/4-20x 1-1/4

STA To2085 1 SCREW, Hex Hd., Thd. Form., 1/4-20x 2-1/4

=] 780025 1 HOLDER, Brake Pad

59 T7B053A 1 GEAR ASSY., Differential {Incl. 2 of No. 60)

=1 780064 2 BUSHING

B0A 7eM 20 1 BUSHING

&1 7reles 2 GEAR, Beve|

82 e 2 PINICN, Beavel

63 785034 1 PIM, Drive

64 780065 2 WASHER, Thrust

o] TS201R 2 RING, Retafning

B5 TO2040 1 PIr, Rall

67 FE00n 2 WASHER, Thruat

&g TF4B45 1 AHLE (15-1/2% leng)

&9 TIIB44 1 AXLE {12-1/2" long)

70 7I2035 1 RIMG, Retaining

Fill 7EB0EY 1 SEAL, Square Cut

72 FEGDES 1 SPACER

T3 FEGDES 1 BRACKET

NOTE: Refer to |.D. Plate on transaxie fo determine Model &, B or G,
Reference Nos, 1-39 are found an the preceding page.

MOTE: See an autharized Tecumseh dealer for parts and
service; Peerlass parts ere not avallable thru Simplicity.

47

Download from Www.Somanuals.com. All Manuals Search And Download.



Dacal Group

Simplicily

48

Download from Www.Somanuals.com. All Manuals Search And Download.



Mfg. No. 1621027, 1691028, 1681269, 1691541, 1690838 (Alf Models)
& 1691427, 1681413 (Early Modals}

Decal Group simpliﬂilﬂ

RAel. Part
MNo. Nc. Oy, Caseription
1 153166 2 DECAL, Simplicity
2 1671716 1 DECAL, Hood, R.M.
a 1671717 1 DECAL, Hood, LLH.
4 1703668 1 BECAL, Drive Belt
5 1708276 1 DECAL, Shift Pattern
3] 1666716 2 DECAL, 4208 Electric
1702056 2 DEGAL, 4210 Electric
16GEF1S 2 DECAL, 4211 Electric
1700067 2 DECAL, 4212 Electric
¥ 167343 1 DECAL, Dash, L.H. Side
8 1673430 1 DECAL, Dash, R.H. Side
9 1657131 2 DECAL, Seat Deck
10 1 DECAL, Battery, Simpiicity (Not Serviced)
1 1704277 1 DECAL, Banger
12 1 DECAL, OPEI {Not Senviced)
13 1704376 1 BECAL, Canger
14 1656855 1 DECAL, Mower Height

4 DANGER

A DANGER

ROTATIRG CUTTIRG BLADE
DO HOT PUT HANDS
GR FEET UNDER

ROTATING CUTTING BLADE,
D0 NDT OPERATE MOWER
WITHOUT DEFLECTOR
MOWER DECK WHILE OR ENTIRE GRASS
BLADE IS ROTATING. GATCHER IN PLACE.

Ref. N¢. 11 Ref. Ho. 13

@ . I — @]
" BRAKE & CLUTCH ;

B N
SNDWTHHFI?;'{EEH&FTD A WARN[NG ENGAGE

AVOID gsmnus INJURY] BRAKE

ENGAGE
1
| - = READ GAERATDR S MANUAL|S). CLUTCH 73
. KU LICHTION 4K FUNCTIER OF AL
HTROLE.
DISENGAGE ||| |, r2ep EAFETY pewices reieste, siEwos, - E
AHI EWITEHESK [N FLARE WD WEARTIE, PARKING
= | 11| REMOVE ORJECYS THAT COLAD BE iRt - if
ot || B T W \ BRAKE )
=20 307 W WHEN CHILGAEN cR ke | [
% || AREWROLD, 7 -,

A O3 s 0 MWE“ gl
WHILE BACKING

= ANDID SUNDEK TLEHS.
E méwgg BRCK LIP R HOL. 00 HOT
5 4.3 21 +G0 UP AKD (W SEOPES, NOT ACHSS, W“EE
= F MRCHINE ATOPS GOING LPHILL, STOP
BEROE AME] BACK ADWA SLOIGRTY.
=BE SHAE Bl-l‘ﬂil%_l AND ENGIHE ARL
A ATOPPE] BEFORE FLACINE HAWDS QR FEET /
NEAR BLI.I:IEaS
= WHEN LEAWING RACHIHE, SHUI BRF ERGIHE, ’f
RIMOVE KEL, AHD SET FRAKIHG BRAKE. LGWER
i N N JL”J

(x)
Ref. Mo. 5

*  SHIFT PATTERN

49

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicity Decai Gratp

Located on top of
englne. Read from
spark plug side of

a0

Download from Www.Somanuals.com. All Manuals Search And Download.



Mig. No. 1691427, 1691419 [Later Models}

Decaf Group SI-MFIIEHH

Ret. Part
Mo. Nao. Oty. DescrHption

1 1668202 1 DECAL, Simplicity

2 1706030 1 DECAL, Hood, RLH.

3 1708031 1 DECAL, Hood, LH.

4 1703868 1 DECAL, Drive Belt

5 1708276 1 DECAL, Shift Pattern

& 1704810 2 DECAL, Cuiting Width, ag"

ri 1873431 1 DECAL, Dash, LH. Side

B 1673420 i DECAL, Dash, A.H. Side

2 1708033 1 DECAL 12LTG
0 1 DECAL, Battery, Simplicity (Wot Serviced)
11 1704276 1 DECAL, Danger, Rotating Blade
12 1 DECAL, OPEI (Mot Serviced)
13 1704277 1 DECAL, Danger, Deflactor in Place
14 1506855 1 DECAL, Mower Halght
15 1707848 1 DECAL, Simplicity, 12 HP, /G

4 DANGER

4 BANGER

ROTATING CUTTING BLADE
DO NOT PUT HANDS
OR FEET UNDER

ROTATING CUTTING BLADE
D0 HOT OPERATE MOWER

WITHDUT DEFLECTOR
MOWER DECK WHILE OR ENTIRE GRASS

BLADE IS ROTATING. CATCHER IN PLACE.
Ref. No. 11 Ref. No. 13

— T
N " BRAKE & CLUTCH ||

J—
e vero| [ 4h WARNING

ENGAGE
\ AVOID SERIOL SEHIGLIS INJURY]: KE
EMGAGE OR D =y

l o = FEALT OPERNTIAG HM'I.I 1_'}
'%H%ID.ULEMI]HIHB RIHCTION GF AL
DISENGAGE = EEEF ShAETH DEVICES [GUARAS, SHIELOS,

_} AHD S'WLTCHEE| N PLAGE RHD WORKING. FARKING
= EEMOVE NBJECTS THAT COULD BE THRETWH
R d . - B THE BLARE BRAKE

=D KT NOW WHEH CHILDRAEN O OTHERS _ =
o [FARE AROUND

el .
(" SHIFT PATTERN T MDWEFI LFy 0

= A4 ELODEH TURMS.
» IF YU CAHRAT EALK UF & HI.L, 00 HOT !
DFERNTE O IT. ; FWSE
* ] L AHD DF&N SLOPES, MOT ACRDGS.
= IF MACHIHE STOPS GOING UPHRLL, STOE
ELATE RHID BRLE DO S0vy
= BE 5LFT TLADE|Y) ANT ENGIIE RAE
STOFPED AEFORE PLACING MAND3 OR. FEET /
|| MR s
« WHEN LEAVIHD MACHNE, SHUT GFF EHGINE, &
ik ) NEWCYE ¥EY, AND $ET PARKMI ERAKE B I-B"II'II'EH

{5 i - e - : et
Ref.No.5 '

51

Download from Www.Somanuals.com. All Manuals Search And Download.



Simplicily

52

Download from Www.Somanuals.com. All Manuals Search And Download.



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
EZE SAE GRADE 82 SAE GRADE #5 SAE GRADE #8
In./Lbs. Ir.fLbs. In./Lbs.
Ftfibs. Nm. Ft/lLbs. M. Ft.fibs. Nm.
B-32 19 2.1 30 3.4 43 4.6
B-3& 20 23 3 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.8 49 5.5 &8 7T
1/4-20 o6 7.6 B 10.9 12 16.3
1/4-28 76 B.6 10 136 14 18,
5/16-18 11 15, 17 231 25 34q.
b516-24 12 18.3 19 258 2h 34.
3/8-16 20 272 30 40.8 45 61.2
3/8-24 23 3.3 38 47.6 80 B68.
71614 30 40.8 50 B8, 70 95.2
7{16-20 35 47.6 BS 74.8 a8a 108.8
1/2-13 50 E8. 75 102. 110 149.6
1/2-20 55 74,8 a0 122.4 120 163.2
9/16-12 &5 884 o 149.6 150 204,
9/16-18 75 102. 120 163.2 170 221.2
5/8-11 a0 122.4 150 204. 220 299.2
5/8-18 100 136, 180 244.8 240 326.4
3/4-10 160 2176 260 353.6 386 525,
3416 180 2448 300 408, 420 571.2
7i8-9 140 190.4 400 544, 600 B16.
7/8-14 155 210.8 440 5S8.4 660 837.6
1-8 220 2892 580 788.8 900 1,224,
1-12 2440 326.4 640 870.4 1,000 1,360,
NOTE: BOLT HEAD MARKXING
S.A.E. GRADE:
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread 5 D
farming screws, sheat metal screws and socket head
satscrews.
2. Recommended seating toroue values for locknuts: 5 @
a For prevailing torgue lockhuts - use 5% of grade 5
torques.
b. For flange whizlock nuts {and screws) - use 135% 8 %
af grade 5 tomques.

. Unless otherwize noted on agzembly dravwings all

torque valties must meet this specification.

Download from Www.Somanuals.com. All Manuals Search And Download.




SIMPLICITY MANUFACTURING, INC. TP-1085-04

: FRINTED IN U.S.A.
500 N. Spring St., P.O. Box 997 *{gop s

Port Washington, W1 USA 53074-0997

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/



